

Test Report No.: 352-0048-04 FBTN
Applicant: Fer Kimya San. ve Tic. Ltd. Sti.
Type: without

Page 1

Test Report

No. 352-0048-04 FBTN

Test according to the directive of the council of the European Community on the approximation of the laws of the Member States relating to

the burning behaviour of materials used in the interior construction of certain categories of motor vehicle

No. 95/28/EC dated 24.10.1995

I. Technical Description

Applicant:	Fer Kimya San. ve Tic. Ltd. Sti. Istiklal Caddesi Ögüt Sokak Eren Han No. 15/1 TR – 34435 Beyoglu - Istanbul
Type:	without
Base material(s) / designation:	formula
Composite / single material, number of layers:	single material
Type of coating:	not applicable
Maximum / minimum thickness:	not applicable

B004804A MEN